
Spanish Fork City WRF 

July 2017 

Local Limit Development Document  

 

 

 

Spanish Fork City WRF 

Pretreatment Program 

Local Limit  

Development Document 

 

Prepared by: 

 

AQUA Engineering 

 

Date the Local Limits were prepared:  

July 2017 

 

 

The following information can be found in this section: 

 

Introduction  

Legal Authority 

Development Background  

 

Water Quality Standard 

Sludge Disposal Criteria 

UPDES Permit Limits 

Treatment Plant Removal Efficiencies and Sampling Criteria 

Sampling Plan  

Removal Efficiency  

 

Priority Pollutant Analysis 

Local Limits Determination 

 

Metals 

Non-Petroleum Oil and Grease Limitation  

Compatible Pollutants 

 

 

Local Limits 

Local Limits – Effect on Industrial Users 

Information Regarding Public Noticing of Local Limits 

 

Attachments  

 

Appendix A - Local Limit Calculations 

Appendix B – Organization Chart 

Appendix C – Summary of Sampling Data 

Appendix D – Maps of Sampling Locations 

 Appendix E – Wasteload Analysis   



Spanish Fork City WRF 

July 2017 

Local Limit Development Document  

 

1 

 

INTRODUCTION 

 

The Spanish Fork City WRF UPDES permit requires local limits to be evaluated.  The primary 

pollutant data used for this evaluation was gathered between First quarter of 2014 thru last 

quarter of 2015. The data for conventional pollutants were based on data gathered between the 

first Quarter of 2014 and last Quarter of 2015. The WRF currently treats average flow of 4.0 

Million Gallons per Day (MGD), of which approximately 0.05 MGD is from Industrial Users 

(IU).  The design capacity of the Spanish Fork City WRF is 6.0 MGD for average daily flow 

with peak hour flow of 12.0 MGD.  The City is required to maintain a pretreatment program 

because of 40 CFR 403.8.  The regulation requires all WRF with a design flow above 5 MGD to 

implement a pretreatment program.  This document establishes the local limits that can be 

allocated by the WRF for the future industrial users. 

 

LEGAL AUTHORITY 

 

United States Code of Federal Regulations 40 CFR 403.5. 

 

City of Spanish Fork chapter 20 Ordinance No. O-06-0009. 

 

SPANISH FORK CITY WRF ORGANIZATION  

 

The Spanish Fork Wastewater Treatment Facility, originally constructed in 1956, was last 

upgraded in 2013.  The facility serves the City of Spanish Fork and the City of Mapleton.  The 

ownership is split between the two cities with Spanish Fork owning 73.6 % and Mapleton 

owning 26.4% of the capacity in the facility.  The average design flow is 6.0 MGD, which 

equates to a design population equivalent of 84,500.  The facility consists of two mechanical bar 

screens and an aerated grit chamber, followed by a division between the three primary clarifiers.  

The overflow from all three primary clarifiers goes to an intermediate pump station that 

combines the effluent from the three primary clarifiers and lifts the flow for the distribution to 

biological processes.  Following the primary clarification, biological nutrient removal is done by 

a trickling filter and STM aerotor basins.  After the biological treatment the effluent goes to two 

of the final clarifiers for separation of return activated sludge or waste activated sludge or 

cleaned water for final disinfection.  The disinfection is done by chlorine basins and effluent 

from the basin goes through dechlorination before discharged to Dry Creek prior to receiving 

water being Utah Lake.  The primary sludge off of the primary clarifiers is pumped to a sludge 

thickener prior to the two primary digesters and another set of two secondary digesters. All of the 

waste activated sludge is sent to the dewatering system and drying bed that produces class B 

biosolids at 13% solid content.  All biosolids are tested and land applied to farmland in Utah 

County. The facility is located at 150 East 2160 N in Spanish Fork City, Utah County, UT, with 

Latitude 40.137916° and longitude -111.651901° with STORET Number 499602.   

 

ACRONYMS and DEFINITIONS 

 

CFR: Code of Federal Regulation 

DEQ: Department of Environmental Quality 

DWQ: Department of Water Quality 



Spanish Fork City WRF 

July 2017 

Local Limit Development Document  

 

2 

 

EPA: Environmental Protection Agency 

IU: Industrial Users 

MAHL: Maximum Allowable Headworks Load 

MGD: Million Gallons per Day 

MH: Manhole 

MRE: Maximum Removable Efficiency 

PPM: Parts per Million  

SIU: Significant Industrial Users 

UPDES: Utah Pollutant Discharge Elimination System 

WRF: Water Reclamation Facility 



Spanish Fork City WRF 

July 2017 

Local Limit Development Document  

 

3 

 

DEVELOPMENT BACKGROUND 

 

Water Quality Standard 

 

Table 1 below summarizes the Spanish Fork City’s current Waste Load Analysis 

(UPDES UT0020109).  The permit is issued for the flow of 5.0 MGD.  These values refer 

to the most stringent value of the acute and chronic limitations to be conservative with the local 

limit development. 

  

Statement of Basis  

End of Pipe Standard (mg/L) 

(Waste-Load Analysis) 

ARSENIC 0.385 

CADMIUM 0.0086 

CHROMIUM 0.0129 (VI) 0.2374 (III) 

COPPER 0.0309 

LEAD  0.0175 

MERCURY 0.000014 

MOLYBDENUM N/A 

NICKEL 0.171 

SELENIUM 0.0054 

SILVER 0.0334 

ZINC 0.3648 

CYANIDE 0.0042 

PHENOLS 0.01 
Table 1 WLA – Effluent Standard 

 

Sludge Disposal Criteria 

 

The Spanish Fork City WRF produces approximately 700 dry metric tons of biosolids per 

year (Personal Communication, September, 2016).  The biosolid from the Spanish Fork 

City WRF is classified as Class B and currently land applied.  The pollutant 

concentration of the sludge needs to meet 40 CFR 503.13 since it is more stringent than 

Table 3, except for Molybdenum.  For Molybdenum, the concentration was adapted from 

the Table 1 of 40 CFR 503.13.  The pollutant concentration used to calculate the Local 

Limit for Spanish Fork City can be found in Table 3Table 2. 



Spanish Fork City WRF 

July 2017 

Local Limit Development Document  

 

4 

 

 

  

Sludge Pollutant  

Concentration (ppm) 

(Table 3 CFR 503.13) 

ARSENIC 41 

CADMIUM 39 

CHROMIUM N/A 

COPPER 1500 

LEAD  300 

MERCURY 17 

MOLYBDENUM 75 (Table 1 – 40 CFR 503.13) 

NICKEL 420 

SELENIUM 100 

SILVER N/A 

ZINC 2800 

CYANIDE N/A 

PHENOLS N/A 
Table 2 Sludge Pollutant Concentration 

 

Treatment Plant Removal Efficiencies and Sampling Criteria 

  

The samples of influent, effluent, and biosolids were collected from First quarter of 2014 

and Last quarter of 2015 and used to develop the local limit.  The spreadsheet developed 

by Utah DEQ was used for the analysis and is attached to this document.  Several of the 

sample values were below detection limit on both influent and effluent samples which 

complicated the mass balance calculations used to determine removal efficiencies.   

 

Sampling Plan 

 

The samples that were taken at the treatment plant include influent, effluent and sludge.  

The influent samples were taken from headworks and the effluent samples were taken at 

the contact basin at the treatment facility. The sludge samples were taken from belt press.  

The sample location within the plant is indicated on the general plan view of the facility 

attached as Appendix D.  Sampling schedule used in this facility is summarized in Table 

3. 

 

Samples Sampling 

Location 

Frequency 

BOD, TSS  Influent/Effluent 2 times/week 

Ammonia (Effluent) Effluent 2 times/week 

Oil & Grease (Effluent) Effluent  Monthly 

Metals (Liquid)  Influent/Effluent Quarterly 

Metals (Sludge) Belt Press Quarterly 
Table 3 Sampling Schedule 

 



Spanish Fork City WRF 

July 2017 

Local Limit Development Document  

 

5 

 

Discharging Significant Industrial Users currently include; Klune Industries and Sapa, 

and it is currently using ~0.05 MGD as total volume.  The City also regulates several 

other industrial dischargers.  The quality of the wastewater from IUs and SIUs are tested 